
PSEG Nuclear LLC 
P.O. Box 236, Hancocks Bridge, New Jersey 08038-0236 

JUL 8 20 EO 
JU SNuclearLLC 

LR-E06-0300 

CERTIFIED MAIL 
RETURN RECEIPT REQUESTED 
ARTICLE NUMBER 7004 2510 0005 2135 2979 

Carol R. Collier 
Executive Director 
Delaware River Basin Commission 
25 State Police Drive 
PO Box 7360 
West Trenton, New Jersey 08628-0360 

RE: July 2006 updated PCB Pollutant Minimization Plan 
for NJPDES No. NJ0005622 and NJPDES No. NJ0025411 

Facility*Name: Hope Creek and Salem Generating Stations 
Facility Address: End of Buttonwood Road 

Hancocks Bridge, NJ 08038 

Dear Ms. Collier: 

Enclosed please find the July 2006 updated PSEG Nuclear LLC, PCB Pollutant 
Minimization Plan (PMP) for NJPDES# NJ0005622 and NJ002541 1. This plan 
[...]
screen and strainer backwash waters. Since sodium hypochlorite is added to the suction side -of the service water 

" pumps, residual chlorine may be present in the service water used to wash the screens and strainers or the sumps.  

Wastewater Components for the Station - Station Outfalls and Discharge Components 
There are four outfalls associated with this facility and three internal monitoring points. Considering all these 
outfalls and internal monitoring points, only three outfalls/internal monitoring points have been assigned numerical 

permit limitations. A description follows later in this fact sheet regarding the basis for regulation of each of these 

points. Other outfalls are regulated by a separate authorization for stormwater or are covered by other monitoring 

points. While the permittee's stormwater discharges are currently regulated under Stormwater Pollution Prevention 

Plan requirements, the Department has determined it appropriate to regulate the stormwater discharges under the 

General Stormwater.Permit NJO088315 which will be issued upon finalization of this draft renewal permit 

A tabular summary of each outfall and/or internal monitoring point is included below followed by a description: 

Discharge Name of Operation or Discharges Requirements Imposed? Effluent 
Seriid ]Process to: flow (MGD) 

Number 
461A Cooling Tower Blowdown Delaware Requirements imposed at DSN 461A. 46.9 

River 

461B Liquid Rad- Waste System DSN461A Reqtiirements imposed at DSN 461A. 0.06 

461C Low Volume and Oily DSN461A Requirements imposed at internal 0.04 

Waste System monitoring point DSN 461C.  
465A Nlorth Yard Drain Delaware Requirements imposed at DSN465A. 0.24 

River 
-462B Sewage Treatment Plant DSN 461A Requirements imposed at internal 0.02 

monitoring point DSN 462B.  

463A South Yard Drain Delaware* Requirements imposed at DSN 463A. 0.51 
River I 

464A Perimeter Drain Delaware. Requirements imposed at DSN 464A. 0.41 
River 

Discbarge Components of DSN 461A: 
The discharge flow from DSN 461A consists of cooling tower blowdown (46.9 MGD) with minor waste stream 
contributions from1heILow Volume and Oily Waste System (DSN461C, 0.04 MGD), liquid radioactive waste system 

(DSN 46 lB, 0.06 MOD), and the Sewage Treatment System (DSN 462B, 0.02 MOD) as shown in the schematic for 

DSM 461A at the end of this fact sheet. Sediment which collects in the cooling tower basin is removed as necessary 

for disposal at an onsite dredge spoil are 

Service water is withdrawn through the service water intake as cooling tower make-up water (evaporative loss from 

the cooling tower is 13 MGD). The service -water entering the cooling tower is chlorinated to prevent biofouling, 
using sodium iiypochlorite, at the service water intake. Additional sodium hypochlorite is added to the cooling tower 

basin to prevent biofouling and biological growth. Ammonium bisulfite is added-in the-cooling tower blowdown to 

dechlorinate the cooling tower blowdown before discharge to the Delaware Estuary. Sodium hydroxide is added to the 

cooling tower basin to protect the cooling tower structure and components. Boron used in the Station can enter the 
circulating water, primarily in the condenser bay dewatering sump, and is discharged in the cooling tower blowdown.  

The station is equipped with a deicing line, which allows a small amount of heated water from the circulating water 

system or service water system to be directed to the service water intake to prevent icing during harsh winter 

ponditions. This -flow path bypasses the dechlorination system but is infrequently used and most of the water used for 

"deicing is returned to the system through-the service water pumps.

Fact_dsw.rtf



Pact Sheet 
Page 6 of28 

IPDES # : NJ0025411 

Discharge Components of DSN 461B: 
.,\The liquid radioactive waste system is a low volume (0.06 MGD) wastewater source which mixes with the cooling 

tower blowdown, prior to the effluent monitoring point at DSN 461Ak The liquid radioactive waste system is designed 

to process liquid waste streams from inside power generation facilities that may potentially contain radioactivity.  
PSEG states in its application that the treatment system contains all necessary equipment to meet both U.S. Nuclear 
Regulatory Commission (USNRC) standards for the discharge of radioactivity and the applicable New Jersey State 
Water Quality Standards. Much of the wastewater processed through the system is recycled back into a 500,000 
gallon condensate storage tank for reuse by the reactor water makeup systems.  

The influent waste streams at DSN 461B include the following systems: equipment drain wastes; floor drain wastes; 
high conductivity wastes; chemical wastes; and detergent wastes. PSEG also states in its application that treatment of 
liquid radioactive waste system influent is dependent on the source and type of wastewater received. Each of the five.  
types of influent waste streams is processed differently and can be routed through various components of the 
treatment system. Wastewater is treated in abatch mode and not all wastewater is routed through every component of 

the treatment system. The various subsystems of the LRW treatment system have numerous cross connections to 
allow'operating flexibility. Wastewaters can also berecirculated back to collection tanks for reprocessing as needed.  

Discharge Components of DSN 461C: 
The discharge from the internal monitoring point DSN 461C consists of effluent from the low volume oily waste 
system (0.04 MGD). The low volume oily waste system collects and treats potentially oily wastewater from area, 

building, and equipment drains throughout the site as well, as auxiliary boiler blowdown and miscellaneous 
stormwater sources. Most flows to the system are intermittent. Flows from coftaiinments and dikes are primarily 
precipitation but may include circulating or service water. Wastewater from the system is collected in one of two lift 
stations which have level operated pumps to transfer the wastewater to the treatment system. Collected waste streams 
are processed through an API type oil water separator for removal of solid and floatable materials. Settleable solids 
am removed from the waste stream by gravity separation and are transferred to the waste oil sludge holding tank. If 

the residuals contain low levels of radioactivity, they are removed and disposed of at a USNRC licensed facility. If 
the residuals do not contain low levels of radioactivity, they are removed and trucked offsite to a licensed disposal 
facility. The system also has provisions for recycling of this sludge to aid in settling of influent wastewaters. Treated 
effluent is then discharged through the internal monitoring point DSN 461C (for which effluent limitations and 
monitor.ng requirements are specified) prior to mixing with DSN 461A for discharge.  

Discharme Components of DSN 46213: 
The discharge from the internal monitoring point DSN 462B consists of treated domestic wastewater from the Sewage 
Treatment System (0.02 MGD). Influent to this system consists of domestic*wastewater from the Hope Creek and 
Salem facilities including administrative facilities and sewage holding facilities from unconnected buildings on-site.  
Influent wastewater and return activated sludge are introduced into the single channel oxidation ditch where extended 
aeration is used to oxidize the organic constituents of the influent wastewater. This process acts to remove 

biochemical oxygen demand, reduce suspended solids, nitrify, and partially denitrf*y the wastewater. Rotor aerators 
are used to mix air into the contents of the basin and to keep the contents moving around the oxidation ditch.  

Following aeration, settling in the biological clarifiers is used to separate solids from the liquid flow. The settled 
solids, or Sludge, is either returned -to the oxidation ditch or -wasted to sludge holding tanks, based upon process 
requirements. The liquid wastewater flows from the clarifiers to the sand filters or directly to the chlorination 
facilities. The deep-bed downflow gramty sand filters can be used to further. reduce suspended solids. Filtered 

effluent flows to the clearwell for use as filter backwash water or is discharged to the chlorination facilities. The 
chlorination system is a flow-dependent tablet chlorination system (currently calcium hypochlorite tablets are used) 
followed by chlorine contact tanks to provide retention for the biocide to function. The effluent of the chlorine 
contact tanks flows over a cascading weir to the effluent pump lift station. Level-controlled effluent pumps transfer 

.)the treated water (0.02 MGD) to DSN 461A for dischargeto the Delaware Estuary. Residual dechlorination chemical 
(ammonium bisulfite) that is in the cooling tower blowdown acts to dechlorinate the sewage treatment system 
effluent. Settled solids or sludge is removed from the waste stream -to the sludge holding tank for aeration and

Factdsw.rtf



Fact Sheet 
Page 7 of 28 

NJPDES # : NJ0025411 

dewatering -before being trucked offsite to a licensed disposal facility. The sludge is sent to an USNRC-licensed 
• facility if the residuals contain low levels of radioactivity, 

Yard Drains (DSN's 463A, 464A, 465A): 
The North Yard Drain (DSN 465A) collects and discharges (0.24 MGD) site drainage from the following areas: the 
facility parking lots, centralized warehouse roof drain, loading ramp catch basins, auxiliary boiler roof drains, fire 
water pump house, No. 2 Reactor Building roof and area drains, materials center area and roof drains, construction 

and excavation dewatering, and runoff from other miscellaneous sources. The North Yard Drain system may contain 
precipitation, river water or groundwater (including fresh water and potable water), but the effluent consists primarily 

of Delaware Estuary water, largely due to the tidal influence. The sewage treatment system (DSN 462B) emergency 
overflow can discharge through this outfall but the sewage treatment system is monitored independently.  
Containments and other catch basins which collect precipitation or other sources of water are first evaluated for 
pollutants prior to any release to the North Yard Drain system.  

DSN 465A had been identified as DSN 462A in the NJPDES permit application. The Department has renamed this 

outfall as DSN 465A. This change has been made because two outfalls can not be assigned to the same numerical 

designation in the NJEMS database. In other words, the NJEMS database will not accept "DSN 462B" (which is the 
designation for the internal sanitary discharge monitoring location) and DSN 462A (North Yard drain discharge).  

Since DSN 462B has a regulatory history where limits and monitoring conditioxis have been set including the 

collection of data, the Department has chosen to maintain this designation for DSN 462B, but to change the 

designation for DSN 462A to DSN 465.  

The South Yard Drain (DSN 463A) collects and discharges (0.51 MGD) site drainage from the following areas: the 
Security Center roof; drain and parking lot, roof and area drains from the Administrative Building, Auxiliary Boiler, 

- Turbine Building, Reactor Building, Materials Center, and Services Facility Building, safety shower, as well as the 
) Chlorine Structure drains, service water valve pit, dewatering sump, construction and excavation dewatering, and 

runoff from other miscellaneous sources. The South Yard Drain system may contain precipitation, river water or 
groundwater (including fresh water and potable water), but the effluent consists primarily of Delaware Estuary water, 

largely due to the tidal influence. Containments and isolated catch basins, which collect precipitation or other sources 

of water, are first evaluated for pollutants then released to the yard drain system. The evaluation includes a 
determination based on the source of the water and the potential for pollutant presence and then, if appropriate, the 
water is analyzed prior to release. For example, the service water sodium hypochlorite tank containment may contain 
precipitation, fresh water, and service water and contain low concentrations of chlorine residual. Service water can 
also be discharged via DSN 463A on an emergency basis. This bypass discharge happens infrequently and has not 
occurred since 1998.  

The perimeter drain (DSN 464) collects and discharges (0.41 MGD) site drainage and runoff firom ithe following 
areas: access road area, Administration Building roof drains and parking lots, Combo Shop roof drains, catch basins in 
undeveloped portions of the site, groundwater infiltration, natural drainage from the adjacent marshes. and drainage 
from areas external to the Hope Creek site. Due to the facility elevations and proximity to the River, this outfall is 
also tidally influenced.  

Description of the Receiving Water and Outfall Locations: 

Treated and untreated wastewater is discharged through discharge serial number (DSN) 461A to the Delaware River.  

The discharge through DSN 461A includes effluent from the internal monitoring points DSN 461B, 461C and-462B.  
The DelawareRiver is classified as Zone 5 at the point of discharge in accordance with NJ.A.C. 7:9B-1 et M. The 
outfall configuration for DSN 461A is a 48" diameter pipe. The outfall is usually submerged and is -only visible 

) during low tide. The outfall extends approximately 10' offshore.

Factdsw.rtf.



THIS PAGE IS AN 
OVERSIZED DRAWING OR 

FIGURE, 
THAT CAN BE VIEWED AT THE 

RECORD TITLED: 
"DPRP DRAINAGE 

AND 
LAND USE MAP", 

SHEET 1 OF 2 

WITHIN THIS PACKAGE 

D-O1



THIS PAGE IS AN 
OVERSIZED DRAWING OR

THAT
FIGURE, 

CAN BE VIEWED AT THE 
RECORD TITLED: 
"DPRP DRAINAGE 

AND 
LAND USE MAP", 

SHEET 2 OF 2

WITHIN THIS PACKAGE 

D-02



THIS PAGE IS AN 
OVERSIZED DRAWING OR FIGURE, 

THAT CAN BE VIEWED AT THE 
RECORD TITLED: 

"DPRP EQUIPMENT INVENTORY 
SALEM AND HOPE CREEK 
GENERATING STATION" 

WITHIN THIS PACKAGE 

D-03


